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March 2004

CPL6025 (cont’d)

Key
No. Part Number Description
1 Z-D22621 Pump Assembly
2 SSP-9401 Connector Body Straight 
3 SSF-928 Hex Washer Screw
4 AC-0041 Outlet Tube
5 CAC-1011 Elastomer Spring             
6 SSN-56-ZN Washer 1" x 11/32 x 1/16
7 SSN-1619-ZN Lock Washer
8 SS-2038-ZN Nut Wing  5/16-18
9 CAC-1013 Screw
10 CAC-287 Motor Pin
11 SSP-7812 Nut Sleeve Assembly 1/2"
12 SS-8553 Connector Body
13 SSP-7811 Nut Sleeve Assembly 1/4"
14 D20610 Pressure Relief Tube
15 GA-366 Gauge
16 SSP-6021 Bushing Reducer
17 TIA-4150 Safety Valve    
18 Z-D20645 Pressure Switch
20 SSW-7367 Strain Relief Busning
22 SSW-7385 Strain Relief Bushing
23 SS-2104 Nipple 1/4-18 NPT x 2      
24 Z-D20644 Gauge 2" 
25 SSP-480 Nipple 1/4-18 NPT x 2.50 
26 D21429 Reducer Bushing           
27 CAC-4215-1 Motor Cord Assembly
28 D20698 Regulator
29 D20675 Quick Connect 1/4 NPT
30 SUDL-413-2 Power Cord Assembly
31 LA-2876 Label, Power Cord
32 Z-D20275 Air Tank
33 CAC-4337-1 Check Valve
34 SSF-986 Screw 10-16 x 7/16 
35 D20273          Belt Guard Outside
36 D20272          Belt Guard Inside
37 SS-391          Set Screw        
38 C-PU-2872 Motor Pulley
39 Z-D20620 Motor
40 C-BT-222        Belt      
41 SS-1215         Pipe Plug
42 CAC-327         Bracket           
43 SSF-8113-ZN Lock Nut 3/8-16 x 9/16     
44 D20277 Handle
45 SST-108 Rubber Bumper
46 D23067 Wheel 10”
47 D23574 Shoulder Bolt
48 SSF-8080-ZN Hex Nut

Not Illustrated
 LA-3027 Label, Drain Tank English/Spanish
 LA-3108 Label, Hot Surface English/Spanish
 LA-3164 Label, Pressure Switch Warning
 LA-3021 Label, English Warning        
 LA-3289 Label, Oil Notice

http://63.144.118.151/msservice_net/product_files/_PDFS/AC/OILLUBESTAT/PUMPS/d22621.pdf

